I PR R

CEHATT XD
ncmmmm..ﬂu

FSHAEC = | faslid

ENTRA GRUPP

- e




1417 - WH0d 4

'NTRA GRUPP

[T9]

swae Furdasig

1
=
w0

8JESE ucTionpas 2fTedoTdy

i
=
wr

$3JEUS SATI] - O'F

sJae=d [BIUSISIITO

I
o
3]

jas uotutd / Jesd Teasg — 0"

aTXe Juolq

1
]

[
-

{891QE] IO XOPUT

ANOCIYLYD El¥Yd THVS

FSEoIT Fod BuTmedg

= Hod 85I - 2 Z¥ FTXY INOHd QUYHHVO




JLuis]

N 1¥id33

ATKY LNOUA
(VN

L IT—HHO A

ao8s dSVYDI

pel-zay (A
g i

s

.

gzZLiz
ST REE

:mhzg*

Frsoml |




N IVIH3S
00

I35 MOINId/dav¥aS 13039
[,

_:hP:Hu

LATT-Hd04

aog8sg 3ASVvO

v8L—23Vv

(oavauva)
R

-~

N

TG’z *d% 191001
06'7 93 ¥z

ik _
E.m_m: pnu Guid pue JLJELL JOUSEN BU] SEPN|JUL FewGd 185 ay] nﬂ
kil

. | Ga'z "ds poioel
B Zaditily 09°7 "OS VNG



0vE

N IviH3s

SUYHD TYIINEHIALIO

LATT=4404

ao8s IASVD

pgl-z3y [CEEER
S g g

45 3111907 @50 ‘sallewdaj(e u|




{a]e]

N I¥Id3s

SLAVHE EATYO

1 AT 1=HH0A

ao08s 3ISVO

r8L—-23V

(ouvauvo)
e




001

SERIAL N

IC REDUCTION GEARS

EFICYCL

CASE 580D

FORE-LIFT

AE2-184

b,y Dsn ¥ond



]

|
|
|
|

100 N IVId3as

LATT=HHC

a08s 3IASVO

v8L—c3vY

S

NTRA GRUPP




CARRARD FRONT AXLE AE 2 = 984 FOR CASE 580 O FORK-LIFT

fordondorsd
(CARRARO)

CARRARD

PART HUMBER o.7v DESCRIPTION
TABLE 1.0 = FRONT AXLE
118024 2 Knuekla

95052 ' Bolt M 14x2

225 & fut M 14 -
107811 & Cap
15651 il Bushing = internal

28103 i "0" Ring OR 2-47
11575 2 Bushing - external
104958 i freather

30055 2 Cap
167610 2 Protector

23268 z Washer
193156 Gas

112084 2 Su

22862 5 14

e 2 Nut W12

7150 ] Stud ¥ 12 x 40
113823 1 Differential support
83352 2 Thrust washer

BT 660 2 Pin

92269 Z Flug

rr i 10 Hut W 12x1,25 &
107785 10 Stud W12
T3 b Centering bush

g95na & Stud

iV rl Hut M 14

96539 i Carrier
92522 i Gasket

95840 20 Stud

H179 = Spacer 0,1 wm,
‘81180 - Spacer 0,3 am,

R EY - Spacer 0,5 om,
104613 - Spacer 1,0 me.
1396 b Pin
13797 4 Seal ring

a6 L] Bearing 33206
112865 1 Houging vl



}.f.. 20

by Kondion

TABLE 2.0 - BEVEL GEAR / PINION SET

TEokE2 4 Hevel = pinion sek
27408 1 Bearing 32308 BC 12
1548 4 Spacer
21337 1 Bearing 30308
1nm? 1 Washer
22856 B Hagher O 8
20778 [ Bolt M B x 20
21105 2 Bolt M 10 x 1,25 x 60
22611 ? Nut N 10 x 1,25 A
107051 4 Flange
93508 1 Cover :
96932 2 Gasketl
25372 1 Oil seal 35 x 55 x 10
113718 1 Ring nut
98427 - Spacer 2,50 nn,
100157 - Spacer 2,55
98426 - Spacer 2,60 nn,
1001 58 - Spacer 2,65 an,
08425 - Spacer 2,70 nm, )
A0 50 3 2,75 an,
98424 - 2,80 mn).
100160 - ' .85 mn,
08244 - " (TH
101 61 - Spacer 2,95 mm,
98239 - Spacer 3,00 mn,
1001 62 - Spacer 3,05 nm,
95240 - Spacer 3,10 on.
100 83 - Spacer 3,15 ne,
96241 - Spacer 3,20 mu.
1007 G4 - Spacer 3,75 mm,
9p242° - Spacer 3,30 am.
1001 63 - Spacer 3,35 am,
58243 - Spacer 3,40 mn.

TABLE 3.0 = DIFFERENT 1AL GEARS

24357 2 Split pin D & x 22
BB687 2 Ring nut

nin i Bearing 30211
2134 ) Bolt M 12 x 25
HHY 4 Plate

'ilrl"




ks 88 Do Do O
100069 1 Case

10858 i Bushing

12409 1 Plate = pressure

16558 1 Pin

109844 2 Pinion

994 & Washer

T0270 1 Pin

BT 1 Spider

100848 b Gear

B 6961 1 Cover

20851 6 Bolt M 10 x 25

. 1326 2 Lock plate

gy a7 ¢ Pin ;

10273 3 Pin ;
TABLE 4,0 - ORIVE SHAFTS

112780 2 Drive shaft

25187 2 0i1 seal 40 « 62 x 10

BBET 2 Bushing

24700 2 Lock ring 0 35 DIN &M

BASGH 2 Gear

102880 2 Shaft

T R Lock ring
ross assy
. ¥ U P P

11418 2 ft

26024 2 Hearing 62208 - 2 RS

24795 2 Leck ring D 40 DIN 471

2 03l seal &0 x 72 x 10

25193

TABLE 5.0 = EPICYCLIC REDUCT [ON BEARS

25346 2 011 seal BASL 140 x 170 x 15
102148 2 Felt seal
104781 12 Stud
104782 12 Bt

FETLH 2 Bearing G016

BBETI 2 Centering bush
104478 12 Washer
100150 12 Washer
100748 138 Bearing roller
100005 B Gear
100003 ] Fin

100002 i Cap -

..I.'




Ii.'-ill #.

24368
22850
20852
92269
11084
B8ET1
88578
2309
88570
25050
7537
88541
86643
10240501

TABLE 6.0 = STEERING ARMS

87031
AET50
25515
22357
11813
116407

e
25210

22663 1

8318

21240 1

116482
116493
LT
116594
114840
21199
22540

ME
P B B3 B RD R R S R R R O (=11

Pl R RO =k MRy =k =k o OO gn €0 — 5 PR3 Ry R = b

Split pin D & x &0
Washer 0 10

Bolt M 10 x30

Plug

Carriar

Hing gear

Lock ring ;
Ring nut GUP M 55 x 2
Carrier

Snap ring O 140 DR 472
Bearing 6216

Spacer

Gasket

Hub

End assy R,H, Thrd.
End assy L.H. Thrd.
PinD & x 30

Hut H 16 x 1,5

Washer O 14
Pin

Balt M 14 x 50

Lever (Teft)

Lover (right)

Flate washsr

Tie rod

Clap

Bolt TE 8,8 W6 x &5
Locking nut R 80 H 16 « 1,5 A




